
 

 
Environmental Protection Act 1986  Page 1 of 15 
Works Approval: W5902/2015/1   

File No: DER2015/000827  IRLB_TI0674 v2.8 

  

Works Approval 
 

Environmental Protection Act 1986, Part V 
 

 

Works Approval Holder: Water West Pty Ltd  
 

Works Approval Number: W5902/2015/1 
 

 
 
Registered office (and address for notifications):  

Floor 34 Exchange Plaza 
2 The Esplanade 
PERTH  WA  6000 

 
ACN: 166 442 824 
 
Premises address: North Dandalup Recycled Water Scheme 

Part of Lot 101 Shanns Road North within coordinates (MGA Zone 50)  
E401695.67, N6400962.38; E402014.90, N6400965.51; E402126.34 
N6401115.83; E402430.67, N6400937.41; E401940.14, N6400371.07; 
E401697.74, N6400588.43. 
NORTH DANDALUP WA 6207 
As depicted in Schedule 1 

 
Issue date: Thursday, 10 March 2016 
 
Commencement date:   Monday, 14 March 2016 
 
Expiry date: Wednesday, 13 March 2019 
 
The following category/s from the Environmental Protection Regulations 1987 cause this 
Premises to be a prescribed premises for the purposes of the Environmental Protection Act 1986: 
 
 

Category 
number 

Category description 
Category 
production or 
design capacity 

Assessed 
production or design 
capacity 

54 

Sewage facility premises –  

(a) on which sewage is treated (excluding 
septic tanks); or 

(b) from which treated sewage is discharged 
onto land or into waters. 

100 cubic metres or 
more per day 

160 cubic metres per 
day 

 
Conditions 
This Works Approval is subject to the Conditions set out in the attached pages. 
 
 
Date signed: 10 March 2016 
.................................................... 
Ruth Dowd 
Officer delegated under section 20 
of the Environmental Protection Act 1986  



 

 
Environmental Protection Act 1986  Page 2 of 15 
Works Approval: W5902/2015/1   

File No: DER2015/000827  IRLB_TI0674 v2.8 

  

Works Approval Conditions 
 

1 General 
 

1.1 Interpretation 
 

1.1.1 In the Works Approval, definitions from the Environmental Protection Act 1986 apply 
unless the contrary intention appears. 
 

1.1.2 In the Works Approval, unless the contrary intention appears: 
 
‘Act’ means the Environmental Protection Act 1986; 
 
‘AHD’ means the Australian height datum; 
 
'AS/NZS 3780’ means the Australian Standard AS/NZS 3780 The storage and handling of 
corrosive substances; 
 
‘AS/NZS 5667.1’ means the Australian Standard AS/NZS 5667.1 Water Quality – Sampling – 
Guidance of the Design of sampling programs, sampling techniques and the preservation and 
handling of samples; 
 
‘AS/NZS 5667.11’ means the Australian Standard AS/NZS 5667.11 Water Quality – Sampling – 
Guidance on sampling of groundwaters; 
  
‘ASTM D5092-04(2010)e1’ means the standard ASTM D5092-04(2010)e1 Standard practice for 
design and installation of groundwater monitoring wells; 
 
‘BGL’ means below ground level; 
  
‘CEO’ means Chief Executive Officer of the Department of Environment Regulation; 
 
‘CEO’ for the purpose of correspondence means; 

 
Chief Executive Officer 
Department Administering the Environmental Protection Act 1986 
Locked Bag 33 
CLOISTERS SQUARE  WA  6850 
Email: info@der.wa.gov.au 

 
‘CEO Request’ means a request made by the CEO to the Works Approval Holder in writing, sent 
to the Works Approval Holder’s address for notifications as described at the front of this Works 
Approval, in relation to: 

(a) information, records or reports in relation to specific matters in connection with this 
Works Approval including in relation to compliance with any conditions and the 
calculation of fees (whether or not a breach of condition or the Act is suspected); or 

(b) reporting, records or administrative matters: 
(i) which apply to all works approvals granted under the EP Act; or 
(ii) which apply to specified categories of works approvals within which this Works 

Approval falls. 
 
‘Commissioning’ means the process of operation and testing the sewage facility with sewage 
that verifies the works and all relevant systems, plant, machinery and equipment have been 
installed and are performing in accordance with the design specification set out in the works 
approval application; 
 



 

 
Environmental Protection Act 1986  Page 3 of 15 
Works Approval: W5902/2015/1   

File No: DER2015/000827  IRLB_TI0674 v2.8 

  

‘Condition’ means a condition to which this Works Approval is subject under Section 62 of the 
Act, and as set out in this Works Approval. 
 
‘freeboard’ means the distance between the maximum water surface elevations and the top of 
retaining banks or structures at their lowest point; 
 
‘hardstand’ means a surface with a permeability of 10

-9
 metres/second or less at a thickness of 

≥10 cm depth; 
 
‘Identification and investigation of acid sulfate soils and acidic landscapes’ means the 
document Department of Environment Regulation 2015,  Identification and investigation of acid 
sulfate soils and acidic landscapes published by the Government of Western Australia and 
amended from time to time; 
 
‘MB’ means monitoring bore; 
 
‘NATA’ means the National Association of Testing Authorities, Australia; 
 
‘NATA accredited’ means in relation to the analysis of a sample that the laboratory is NATA 
accredited for the specified analysis at the time of the analysis; 
 
‘Premises’ means the area defined in the Premises Map in Schedule 1 and listed as the 
Premises address on page 1 of the Works Approval; 
 
‘Schedule 1’ means Schedule 1 of this Works Approval unless otherwise stated; 
 
‘Schedule 2’ means Schedule 2 of this Works Approval unless otherwise stated; 
 
‘spot sample’ means a discrete sample representative at the time and place at which the sample 
is taken; 
 
‘Treatment and management of soils and water in acid sulfate soil landscapes’ means the 
documents Department of Environment Regulation 2015, Treatment and management of soils 
and water in acid sulfate soil landscapes published by the Government of Western Australia and 
amended from time to time; 
 
‘Works’ means the works for the interim treatment plant and irrigation scheme as detailed in 
condition 1.2.1 and condition 1.2.3 and depicted in the maps and schematic in Schedule 1; 
 
‘Works Approval’ means this Works Approval numbered W5902/2015/1 and issued under the 
Act; and 
 
‘Works Approval Holder’ means the person or organisation named as the Works Approval 
Holder on page 1 of the Works Approval. 
 
1.1.3 Any reference to an Australian or other standard in the Works Approval means the 

relevant parts of the standard in force from time to time during the term of this Works 
Approval. 



1.1.4 Any reference to a guideline in the Works Approval means the current version of the 
guideline in force from time to time, and shall include any amendments or replacements 
to that guidelines made during the term of this Works Approval. 
 

1.2 General conditions 
 
1.2.1 The Works Approval Holder must ensure that the Works specified in Column 1 of Table 

1.2.1 meet or exceed the specifications in Column 2 of Table 1.2.1 for the infrastructure in 
each row of Table 1.2.1. 



 

 
Environmental Protection Act 1986  Page 4 of 15 
Works Approval: W5902/2015/1   

File No: DER2015/000827  IRLB_TI0674 v2.8 

  

1.2.2 The Works Approval Holder must not depart from the specifications in Table 1.2.1 except: 
(a) where such departure is minor in nature and does not materially change or affect 

the infrastructure; or 
(b) where such departure improves the functionality of the infrastructure and does not 

increase risks to public health, public amenity or the environment; 
and all other Conditions in this Works Approval are still satisfied.   
 

Table 1.2.1: Works specifications 

Column 1 Column 2 

Infrastructure Specifications (design and construction) 

1) All (a) All sewage and treated wastewater storage and treatment tanks, transfer 
pipelines and conveyance infrastructure must be impermeable and free of 
leaks or defects. 

(b) The design and construction standard must meet or exceed the Design 
Specifications in Table 2.1 in Schedule 2. 

(c) Stormwater conveyance infrastructure must not direct stormwater into any 
sewage and treated wastewater storage and treatment tanks, transfer 
pipelines and conveyance infrastructure. 



 

 
Environmental Protection Act 1986  Page 5 of 15 
Works Approval: W5902/2015/1   

File No: DER2015/000827  IRLB_TI0674 v2.8 

  

Table 1.2.1: Works specifications 

Column 1 Column 2 

Infrastructure Specifications (design and construction) 

2) Sewage 
treatment 
system 
 

The sewage treatment system must be designed and constructed to meet the 
following specifications: 
(a) all above ground infrastructure located on a hardstand; 
(b) have the capacity to determine if seepage or containment failure from 

below ground infrastructure is occurring;  
(c) be able to receive and treat a sewage inflow of up to 200 m

3
/ day; 

(d) direct all treated wastewater to the storage dams;  
(e) be located at least 50 meters from any sensitive receptor boundary;  
(f) treat sewage to the following emission standards: 

(i) treated wastewater outflow ≤200 m
3
/ day; 

(ii) biochemical oxygen demand <20 mg/L; 
(iii) Escherichia coli   <1000 cfu/ 100 mL 
(iv) pH    ≥6.5 - ≤8.5 (range) 
(v) total nitrogen    <12 mg/L; 
(vi) total phosphorus  <4 mg/L; and 
(vii) total suspended solids  <30 mg/L. 

(g) have a sewage flow balance tank that has: 
(i) a storage capacity of 200 m

3
;  

(ii) two transfer pumps (duty and standby). 
(h) ensure that all sewage inflow passes through a screening unit of 2 mm 

aperture; 
(i) be a dual treatment train sequential treatment batch reactor with the 

following treatment phases: 
(i) anoxic filling; 
(ii) aerated filling; 
(iii) biological degradation; 
(iv) settling; 
(v) decant; and  
(vi) idling. 

(j) have a clarification tank, UV disinfection system and residual chlorination 
system capable of handling a sewage inflow of 200m

3
/day; 

(k) ensure alum, acetic acid, chloride, sodium hypochlorite and sodium 
hydroxide are used in the sewage treatment process. 

(l) ensure all alum, acetic acid, sodium hypochlorite and sodium hydroxide 
are stored separately within an above ground vessel enclosed by bunds 
with a holding capacity of 110% of the total vessel contents. 

(m) ensure chemicals are stored in accordance with Australian Standard 
AS3780; 

(n) have waste activated sludge storage tanks: 
(i) enclosed by bunds with a holding capacity of 110% of the total tank 

contents; and 
(ii) return leachate back to the flow balance tank. 

(o) have odour scrubber unit/s which service all venting from the inlet screen 
and flow balance tank. 



 

 
Environmental Protection Act 1986  Page 6 of 15 
Works Approval: W5902/2015/1   

File No: DER2015/000827  IRLB_TI0674 v2.8 

  

Table 1.2.1: Works specifications 

Column 1 Column 2 

Infrastructure Specifications (design and construction) 

3) Storage 
dams 

The three storage dams must be designed and constructed within the irrigation 
area to meet the following specifications: 
(a) ensure a vertical separation distance to the highest seasonal groundwater 

level of at least 1.4 meters from the storage dam HDPE liner is maintained. 
(b) provide a combined total storage capacity of no less than 11 ML allowing 

for 500 mm of operational freeboard. 
(c) dam liners must be high density polyethylene (HDPE) and meet or exceed 

the following specifications: 
(i) minimum thickness of 1.55 mm (tolerance of up to 5%) for low hazard 

waste containment with mechanical jointing;  
(ii) specific gravity of 0.94 or more (ASTM method D1505)  
(iii) melt index of 0.05 g to 0.30 g in 10 minutes (ASTM method D1238, 

condition E 190/ 2.16);  
(iv) carbon black content of 2–3% (ASTM method D1603);  
(v) minimum tensile strength at yield of 16 000 kN/m

2
;  

(vi) minimum tensile strength at break of 550 kN/m2 (ASTM method D638, 
type IV 2); 

(vii) minimum elongation at yield of 10%, and at break 300% (ASTM 
method D638).  

(d) HDPE dam liners must extend to at least 500 mm above the level of the 
spillway, to ensure that all treated wastewater is contained within the 
HDPE liner including provision for the additional 500 mm of operational 
freeboard. 

4) Irrigation 
system and 
irrigation area 

The irrigation system and irrigation area must be designed and constructed so 
as to meet the following specification:  
(a) be enclosed by a contiguous secure fence which includes an internal 50 

meter buffer to the irrigation area; 
(b) consists of an 8 hectare irrigation area; 
(c) the surface level of the irrigation area must be at least 0.7 m above the 

highest seasonal groundwater level. 
(d) bunding surrounding the irrigation area irrigation area preventing surface 

run off leaving the boundary of the fenced irrigation area; 
(e) have monitoring devices that provide representative data on the whole 

wastewater application area for: 
(i) soil moisture levels at a depth of 40-50 cm BGL;  
(ii) groundwater separation distances; and  
(iii) irrigation application rates. 

(f) have an automated weather station capable of monitoring wind direction, 
wind speed, temperature, humidity and rainfall;  

(g) be able to automatically control and cease irrigation based on the 
following parameters: 
(i) wind speed (m/sec); 
(ii) relative humidity (%); 
(iii) rainfall (mm/ hour); and 
(iv) soil moisture levels (%v/v) at a depth of 40-50 cm BGL. 



 

 
Environmental Protection Act 1986  Page 7 of 15 
Works Approval: W5902/2015/1   

File No: DER2015/000827  IRLB_TI0674 v2.8 

  

Table 1.2.1: Works specifications 

Column 1 Column 2 

Infrastructure Specifications (design and construction) 

5) Groundwater 
monitoring 
bores

1
 

(a) Six groundwater monitoring bores (MB 1 through MB 6) must be installed in 
accordance with ASTM D5092-04(2010)e1 and sited according to the 
following specifications: 
(i) all six bores must be located within the hydrological flow line of the 

irrigation area as depicted by the irrigation area schematic in Schedule 
1;  

(ii) the bore located centrally within the area of wastewater application 
designed and constructed as a cluster to allow monitoring of the 
shallow groundwater quality and the deep groundwater quality (5-10 
m; and 

(iii) all bores must be located at least 100 metres apart. 
(b) Where the existing groundwater monitoring bores ND1, ND2 and ND11 as 

depicted in Schedule 1 do not meet the installation specification of ASTM 
D5092-04(2010)e1 new monitoring bores must be designed and installed 
in accordance with ASTM D5092-04(2010)e1 and located adjacent to 
(within 50m of) each bore ND1, ND2 and ND11

2
.  

(c) All groundwater monitoring bores must be surveyed to allow the ground 
level and groundwater level (AHD and BGL) at each groundwater 
monitoring bore to be accurately determined during monitoring events. 

Note 1: Where the groundwater monitoring bores ND10 and ND12 as defined in Schedule 1 meet the 
installation specification of ASTM D5092-04(2010)e1 and are located within the irrigation area they may be 
incorporated into the six groundwater monitoring bores required under Row 5 item (a).  
Note 2: New groundwater monitoring bores required in accordance with Row 5 item (b) shall be known as 
MB 7, MB 8 and MB 9. 

 
1.2.3 Subject to the Conditions of this Works Approval, the Works Approval Holder must 

construct the Works in accordance with the document listed in Table 1.2.2. 



Table 1.2.2: Construction Requirements
1
 

Document Parts Date of Document 

Water West Pty Ltd, Application for DER works approval 
North Dandalup recycled waste scheme 

All 25 September 2015 

Addendum to the application: Water West Pty Ltd, Re – 
North Dandalup RWS Works Approval   

All 15 February 2016 

Note 1: Where the details and commitments of the documents listed in condition 1.2.3 are inconsistent with 
any other condition of this Works Approval, the Conditions of this Works Approval shall prevail. 